FEFLZ

JSD125T-10

FEER A E A

Bk 8 JSD125T-10

A

SIS EEHES




—. Ja# 4. Rear wheel subassembly

{45 Code B Description
1 | JSD125T-10-001 ®hh Tyre
2 | JSD125T-10-002 JEREE Rear aluminous wheel
3 | JSD125T-10-003 | J& il 5] 42 e il Rear brake rocker axis
4 | JSD125T-10-004 | JothIsh$i/E Rear brake rocker axis
5 | JSD125T-10-005 |  Ji5 il 5h b Rear brake block
6 | JSD125T-10-006 [n] {37 5L Brake block spring
7 m6 X 35 INFRIE AR Flange bolt
8 R BLUR 22 (8*25 5 )
9
10
11
12
13
14
15




. JaREYUe s : Rear wheel fender

Badk B

R _ =

62 ——
AL Code 4 Description H=Qty
1 | JSD125T-10-007 IEEEVET Rear fender 1
2 | JSD125T-10-008 K B 4 Breakwater 1
3 | JSD125T-10-009 | 4¥etif SZ 48 Fender stander,right 1
4 m8 X 25 VAV PR IL Y i S Flange bolt 1
5 m6 X 16 AViiRFRAIE TvA Y Flange axletree bolt 2
6 m6 X 16 VAYiELiiDA Vi Axletree bolt 1
7 | JSD125T-10-010 |  #4¥eti /e s4e Fender stander,left 1
8
9
10
11
12
13
14

[N
(6a]




=. PTG ESE. Front/rear absorber

/\

L
i

-

e / \
2 & = o
— =
. B =
| E =
- T
X
| =
14 Code e Description HEQty
1 | JSD125T-10-011| HiA JlE s Right front absorber 1
2 | JSD125T-10-012 | HiZcid=ss Left front absorber 1
3 | JSD125T-10-013 JE RS 2y Rear absorber 2
4 m10 <50 VAV PR IL Y i S Flange bolt 2
5 m6 X 16 VAV PR IL Y i S Flange bolt 6
6
7
8
9
10
11
12
13
14
15




V0. &EB:M: Carrier set

O © O 00
‘ ‘ ‘ \| /

f£5i% Code %, Description HEQty
1 | JSD125T-10-014 RN Carrier set 1
2 | JSD125T-10-015 AN TES Outer spacer 1
3 | JSD125T-10-016 PIEES Inner spacer 1
4 ml6 4l R R Locknut 1
5 m8 PSRy Spring washer 2
6 m8 X 45 AV Inner hex-bolt 2
-
8
9
10
11
12
13
14
15




T WHEEE: Muffler

co 11

14 Code i 4 Description HEQty
1 | JSD125T-10-017 EDR Muffler 1
2 m6 X 30 i PR B Cover nut 2
3 m8 PSR Spring washer 2
4 m8 X 25 VAV PR IL Y i S Flange bolt 2
5 | JSD125T-10-018 AR e Muffler fixture 2
6
7
8
9
10
11
12
13
14

[N
(6a]




»

/N

. HIFEZ44: Front wheel subassembly

{45 Code B Description HEQty
1 | JSD125T-10-019 ®hh Tyre 1
2 | JSD125T-10-020 i Steel wheel 1
3 | JSD125T-10-021 T Arithmometer 1
4 | JSD125T-10-022 &30 Fr Driver plate 1
5 m8 X 25 AVAVEL: Vi Inner hex-bolt 3
6 | JSD125T-10-023 G Break plate 1
-
8
9
10
11
12
13
14

-
(6a]




+. ATEFYYe: Front wheel fender

fR#4 Code 44 Description HEQty
1 | JSD125T-10-024 | HFEZ e £ Sheath 1
2 | JSD125T-10-025 | #i4e+4etios Rear part,front wheel fender 1
3 | JSD125T-10-026 |  JiAq [t Glisten, left/right 2
4 | JSD125T-10-027 | wike+4ve i s Front part,front wheel fender 1
5 m6 X 16 INFRVE AT Flange bolt 1
6 m5 VAV P IL: Y Flange bolt 2
7 m6 X 12 INFR T Flange bolt 2
8
9
10
11
12
13
14
15




J\. HifkEh R Front brake subassembly

f£5i% Code %, Description HEQty
1 | JSD125T-10-028 TS A Front brake 1
2 m8 X 25 VAV RFReAIE Vs Flange bolt 2
3
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]




Jus JiAE44Y: Fork sten subassembly

]

Il © C
-

A5 Code iCEZ Description HEQty
1 | JSD125T-10-029 R Junction plate 1
2 | JSD125T-10-030 NREEAS Down steel ball frame 1
3 | JSD125T-10-031 AR Upside,top steering race 1
4 | JSD125T-10-032 AR T B Downside, top steering race 1
5 [ JSD125T-10-033 T AL Upside,down steering race 1
6 | JSD125T-10-034 TR R Downside,down steering race 1
7 | JSD125T-10-035 L ARFEE Upper steel ball frame 1
8 m25 B SR R Locknut 1
9 m8 X 40 VAV RFReAIE Vs Flange bolt 4
10
11
12
13
14

[N
(6a]




+. ZEZEHTEYYEM: Front fender,frame body

f£5i% Code L%, Description HEQty
1 | JSD125T-10-036 RS Front fender 1
2 | JSD125T-10-037 JE PSR Fender net/L 1
3 | JSD125T-10-038 PEEEIRT Fender net/Right 1
4 ST4.2 ERLeEA) Screw 4
5 ST4.8 h Spring nut 4
6
7
8
9
10
11
12
13
14

[N
(6a]




+—. K¥E. HPE. Stander,center/side

(o]

(-

0o

gy

- E |
o
f£5i% Code L%, Description HEQty

1 | JSD125T-10-039 KA¥ Stander,center 1
2 | JSD125T-10-040 P Stander,side 1
3 | JSD125T-10-041 LERES Spring,side stander 1
4 | JSD125T-10-042 KA i Spring,center stander 1
5 m10X25 VAV RFReA L Vs Flange bolt 2
6 m8 X 45 VAV AL Y Flange bolt 1
7 | JSD125T-10-043 KR E Spacer,center stander 2
8 m8 VAY; kALY Shaft position hex-bolt 1
9 | JSD125T-10-044 G ih ik Cushion 1
10
11
12
13
14

[N
(6a]




+ . W4 LE: Engin hanger subassembly

14 Code Hi Description HEQty
1 | JSD125T-10-045 i 4% Engin hanger 1
2 | JSD125T-10-046 | MZEZE Pt Engin hanger cushion 2
3 m8 X 55 VAV AL Y Flange bolt 2
4 m10 ITES Spacer 1
5
6
7
8
9
10
11
12
13
14

[N
(6a]




+=. LEATHE 2 Pedal stander, left/right

{45 Code B Description HEQty
1 | JSD125T-10-047 | A7 BHIEKAR 7 48 Pedal stander,right 1
2 | JSD125T-10-048 | /i i A S 248 Pedal stander,left 1
3 m6 X 12 VAV AL Y Flange bolt 4
4
5
6
7
8
9
10
11
12
13
14
15




+PU. Z442. Frame body

f%15 Code

Description

HEQty

JSD125T-10-049

4t |En

by

Frame body

O |0 ([N |b W ([N |F-

[N
o

|
|

[N
N

[N
w

H
o

[N
(6a]




+ . ZELEP4PEH: Frame body fender

® 6

e ]

P

s o

P

{1 Code B2 Description H=Qty

1 | JSD125T-10-050 |  Z-ZE4Ve Frame body fender 1
2 m6 X 16 VA, ERFRATIL Y Flange bolt 4
3
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]




+o5. JEREAT, JERaYe 4t Rear tail light,rear fender subassemb

o0 @

f£5i% Code L%, Description HEQty
1 | JSD125T-10-051 | /ERAT A+t it Rear taillight/fender sub 1
2 | JSD125T-10-052 0 5 55 % Side glisten 2
3 | JSD125T-10-053 Ja [ % Rear glisten 1
4 mé INFOVE 2 R ) Flange nut 3
5
6
7
8
9
10
11
12
13
14
15




+-t. JE5241 4. Rear luggage carrier subassembly

-
-
-
-
-
-
R34 Code B2 Description HEQty
1 | JSD125T-10-054 4,48 Rear luggage carrier cover 1
2 | JSD125T-10-055 WY ER Rear luggage carrier 1
3 m6 X 16 VAV AL Y Flange bolt 6
4
5
6
7
8
9
10
11
12
13
14
15




+ )\, THAEAHM: Luggage box subassembly

f£5i% Code L%, Description HEQty
1 | JSD125T-10-056 T HAH Luggage box 1
2 | JSD125T-10-057 ERCE: Number cover 1
3 | JSD125T-10-058 AR Motocycle safety helmet pothook 1
4 ST4.2 JER Spring nut 2
5 ST4.2X 16 H B ET Screw 2
6
7
8
9
10
11
12
13
14

[N
(6a]




+IL. BIESHZALE: Pedal board subassembly

14 Code e Description HEQty
1 | JSD125T-10-059 FE I AR Pedal board 1
2 | JSD125T-10-060 Je W 5 Battery cover,L 1
3 M6 By Washer 1
4 M6 X 20 VA, ERFRATIL Y Flange bolt 2
5 M6 JipNY5) Larger washer 2
6 M6 X 40 IN VR THI IR AR Flange bolt 2
7 ST4.2 [ BURET Screw 6
8
9
10
11
12
13
14

[N
(6a]




. HZ3Z6ZK: Wire subassembly

y 4
—ee ()
f£5i% Code L%, Description HEQty

1 | JSD125T-10-061 EH Main cable 1
2 | JSD125T-10-062 W\ S 28 Horn stander 1
3 | JSD125T-10-063 | fithsk (5% Cathode wire(engine) 1
4 | JSD125T-10-064 IEM 2k Positive poli wire 1
5 | JSD125T-10-065 Pl Flash 1
6 | JSD125T-10-066 gk Starter replay 1
7 | JSD125T-10-067 R High-pressure bag 1
8 | JSD125T-10-068 | fitkzk C(HiJiD Cathode wire(battery) 1
9 | JSD125T-10-069 RK A Ignitor switch 1
10| JSD125T-10-070 W\ Horn 1
11|JSD125T-10-071 Fa ks Stability voltage equipment 1
12 M6 INFOVE R ) Flange nut 1
13 M6 X 12 VA, (RF AL Y Flange bolt 1
14 M5 X 25 Rk R Crossing bolt 1

[N
(6a]




Ty ASPEER A4 Air Filter subassembly

f£5i% Code L%, Description HEQty
1 | JSD125T-10-072 TUERS Air filter 1
2 | JSD125T-10-073 R Hoop 1
3 M6 X 16 VA, IRFR=ATIL Y Flange bolt 3
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]




—+. WhAE4 M Fuel tank subassembly

14 Code 44 Description HEQty
1 | JSD125T-10-074 | idyEsenh & Filter tube 1
2 | JSD125T-10-075| f&J#s Ak Sensor pressure board 1
3 | JSD125T-10-076 15 Jik A Sensor 1
4 | JSD125T-10-077 YA 5 Fuel tank cover 1
5 | JSD125T-10-078 | =i [ W JF % Fuel lock 1
6 | JSD125T-10-079 MHEE] Fuel tank 1
-
8
9
10
11
12
13
14

[N
(6a]




=, M. Seat lock subassembly

h =
- o .
@—"° 3
B
o— N -
I’
- -
> = 4
A5 Code iCEZ Description HEQty
1 | JSD125T-10-080 HAE H A Pressure board,fuel tank 1
2 | JSD125T-10-081 phravEisz4e (rishigk) Seat lock 1
3 | JSD125T-10-082 AR Seat lock stander 1
4 M8 X 12 VA, ERFR=ATIL Y Flange bolt 2
5 M8 X 12 VA, IRF ALY Flange bolt 2
6
7
8
9
10
11
12
13
14

[N
(6a]




—PU. THA A Luggage box cover subassembly

ﬁ—

75 Code iCEZ Description HEQty
1 | JSD125T-10-083 T HAFH Luggage box cover 1
2 | JSD125T-10-084 T HAA8 Luggage box lock 1
3
4
5
6
7
8
9
10
11
12
13
14

-
(6a]




“tH. BEEE: Pedal mat

f%15 Code

i

Description

HEQty

JSD125T-10-085

A

Pedal mat

O |0 ([N |b W ([N |F-

[N
o

|
|

[N
N

[N
w

[N
S

[N
(6a]




Sy KA@M Large lamp subassembly

R34 Code B2 Description HEQty
1 | JSD125T-10-086 HIRKT Large lamp 1
2 | JSD125T-10-087 LT Bulds 2(12V/35W)
3 | JSD125T-10-088 VSR Bulds 2(12V/3.5W)
4
5
6
7
8
9
10
11
12
13
14

-
(6a]




—b. PYXEAA: Breakwind subassembly

f£5i% Code L%, Description HEQty
1 | JSD125T-10-089 4R Breakwind 1
2 | JSD125T-10-090 £ X I Windshield 1
3 | JSD125T-10-091 A e ) k] Right turning light 1
4 | JSD125T-10-092 gyl Left turning light 1
5 | JSD125T-10-093 | L[4 4T 9 Buld 2(12V/10W)
6
7
8
9
10
11
12
13
14

[N
(6a]




)N ARERA . Seat subassembly

{45 Code B Description HEQty
1 |1 JSD125T-10-094 Ap R Seat 1
2 | JSD125T-10-095 AR AT Seat pole 1
3 M6 X 12 INFRVE A TR Flange bolt 1
4
5
6
7
8
9
10
11
12
13
14
15




—tJu. A Luggage box subassembly

f£5i% Code %, Description HEQty
1 | JSD125T-10-096 P Luggage box 1
2 M6 ey Washer 4
3 M6 7N FH 22 TH R B Flange nut 4
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]




=+, RZ=H /. Annunciator subassembly

f£5i% Code L%, Description HEQty
1 | JSD125T-10-097 |  BJj s 2wl \ Annunciator horn
2 | JSD125T-10-098 | B i #s4H ik The key 1
3 | JSD125T-10-099 [RAT == IN Mainframe
4
5
6
7
8
9
10
11
12
13
14
15




——. Hmitk: Front faceplate

f£5i% Code L%, Description HEQty
1 | JSD125T-10-100 HI B2 Front faceplate 1
2 | JSD125T-10-101 I ER Front faceplate lacquer 1
3
4
5
6
7
8
9
10
11
12
13
14
15




=+ P, NmEZI1E: Fender,steering cone race subassembly

'

AL Code 4 Description H=Qty
1 | JSD125T-10-102 | A MKy 5 Fender cover, left pedal 1
2 | JSD125T-10-103 A s i Fender cover,right pedal 1
3 | JSD125T-10-104 £ gt Bottom steering race 1
4 | JSD125T-10-105| 428 4w Top steering race 1
5 ST4.2X16 H BRAT Screw 4
6
7
8
9
10
11
12
13
14

[N
(6a]




=t+=. AP BRAH:: Fender left/right subassembly

—(03)
—(04)
ot -0
m o g
m e
e
R
m |
14 Code e Description HEQty
1 | JSD125T-10-106 Jey R Fender, left 1
2 | JSD125T-10-107 AR Fender, right 1
3 ST4.8 JAR Spring nut 10
4 ST4.8X 16 H BORET Screw 10
5 M5 A SR Crossing bolt 2
6
7
8
9
10
11
12
13
14

[N
(6a]




=P, {YFHM: Speedomoter subassembly

299923
g9

-

114
f£5i% Code L%, Description HEQty

1 | JSD125T-10-108 e Speedomoter cover 1
2 | JSD125T-10-109 AR A Speedomoter subassembly 1
3 | JSD125T-10-110 (KPS Stop switch 1
4 | JSD125T-10-111 W\ T O Horn switch 1
5 | JSD125T-10-112 e 1) TR Turninglight switch 1
6 | JSD125T-10-113 AT R Far/near beam switch 1
7 | JSD125T-10-114 B IR Start switch 1
8 | JSD125T-10-115 EEEPIPS Lighting switch 1
9 | JSD125T-10-116 R Odometer cable 1
10| JSD125T-10-117 EIEER Assistant cable 1
11| ST4.8X12 ERLeA) Screw 3
12| ST4.8X16 ERLeEA) Screw 3
13

14

15




=-+H. JiAdE44:: Handlebar subassembly

il
I T
(09)08)07)

AL Code 4 Description H=Qty

1 | JSD125T-10-118 TR Throttle grip 1

2 | JSD125T-10-119 HETFE Handlebar cover ,right 1

3 | JSD125T-10-120 J7 )4t Handlebar 1

4 | JSD125T-10-121 M NESS Accelerograph cable 1

5 | JSD125T-10-122 VT T %2 e Accelerograph fixing base 1

6 m8 X 45 VA (RF AL Y Flange bolt 1

7 | JSD125T-10-123 IRES Spacer 1

8 M8 PNHE AT 1 BIUR Flange locknut 1

9 M8 Sy Spring nut 1

10

11

12

13

14

[N
(6a]




o VAN -

Jatlzh 244 Lock,rear brake subassembly

f£5i% Code L%, Description HEQty
1 | JSD125T-10-124 Ja s 2k Rear brake cable 1
2 | JSD125T-10-125 B T Slice, lock 2
3 | JSD125T-10-126 T HL A 7 Lock, luggage box cover 1
4 | JSD125T-10-127 |  AR#RE =7 48 Seat lock stander 1
5 | JSD125T-10-128 Al HRA 1
6 | JSD125T-10-129 SV SIPS Ignitor switch 1
7 | JSD125T-10-130 a1 [ 5 R Handlebar fixing base 1
8 | JSD125T-10-131| JmhIzhiRit Rear brake handlebar 1
9 m8 X 48 VA, ERFRATIL Y Flange bolt 1
10
11
12
13
14

[N
(6a]




=+, M4 Lacquer subassembly

"

___1E’ iE’___

AL Code 4 Description H=Qty
1 | JSD125T-10-132 Jr 2R Lacquer, left 1
2 | JSD125T-10-133 A7 AR Lacquer, right 1
3 | JSD125T-10-134 WA Front cover, luggage box 1
4 | JSD125T-10-135 EEaE S Rear fender 1
5 | JSD125T-10-136 SRl Lacquer, center 1
6 m6 X 16 VA (RF AL Y Flange bolt 4
7 ST4.8X16 Epug ] Screw 5
8 ST4.8 JAR Spring nut 16
9 ST4.2X16 H BRAET Screw 8
10
11
12
13
14

[N
(6a]




=+/)\. WE:41F. Packaging subassembly

f£5i% Code L%, Description HEQty

1 | JSD125T-10-137 | H A& Storage battery box 1
2 | JSD125T-10-138 RERN Storage battery 1
3 | JSD125T-10-139 HRLfA Electrolyte 1
4 | JSD125T-10-140 FWE Cannulation 1
5 | JSD125T-10-141 b4 T A Tools 1
6 | JSD125T-10-142 THAS Tools bag 1
7 | JSD125T-10-143 | i Phfusess Exponent bag 1
8 | JSD125T-10-144 SRS Servicing card 1
9 | JSD125T-10-145 | £ FHERFEULHH 15 Usage exponent 1
10| JSD125T-10-146 | 7~ S &A%l Production certificate 1
11| JSD125T-10-147 R Accessory list 1
12

13

14

[N
(6a]




=+Ju. K41 Engine subassembly

{45 Code B2 Description HEQty
1 | JSD125T-10-148 | 157QMI%sh#l 157QMJ Engine subassembly 1
2 | JSD125T-10-149 1l &% Carburetor 1
3
4
5
6
7
8
9
10
11
12
13
14

-
(6a]




U+, ZiAi M4 Rearview mirror, left/right

f£5i% Code L%, Description HEQty
1 | JSD125T-10-150 2 Ja R Rearview mirror, left 1
2 | JSD125T-10-151 A Ja M BE Rearview mirror,right 1
3 | JSD125T-10-152 AR Makeup gas equipment 1
4 | JSD125T-10-153 R E Pipe vaccum 1
5 | JSD125T-10-154 E Air tube 2
6 | JSD125T-10-155 WA Vent valve 1
7 | JSD125T-10-156 i High-temperature tube 1
8 | JSD125T-10-157 R Spring nut 4
9
10
11
12
13
14

[N
(6a]




PU-f-—. JEIES#: Pedal mat
AL E I Luxury device accessory

L% Code

i

Description

HEQty

JSD125T-10-158

A

Pedal mat

O |0 ([N |b W ([N |F-

[N
o

|
|

[N
N

[N
w

H
o

[N
(6a]




DU+, JERERIZ114: Rear disk brake subassembly
SR E B : Luxury device accessory

Il —@®

{45 Code B Description HEQty
1 | JSD125T-10-159 Ji R Rear disk brake 1
2 | JSD125T-10-160 Ji AR A Rear disk brake plate 1
3 | JSD125T-10-161 IR A Bolt 3
4
5
6
7
8
9
10
11
12
13
14

-
(6a]




VU+=. JGR)49pE: Rear disk brake steel ring
SLAERCE Y Luxury device accessory

_
f£5i% Code %, Description HEQty
1 | JSD125T-10-162 | J fi 14N Bl Rear disk brake steel ring 1
2
3
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]




Pg+P. ¥6i: Luminescence speedomoter
SLAERCE I : Luxury device accessory

f£5i% Code L%, Description HEQty
1 | JSD125T-10-163 PR Luminescence speedomoter 1
2
3
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]






















FA1109.2



8*25 1 5B
25.7





















| R |






















8.4

4.8




































e







=/







i3









i



1 11 1 A R

CRANTEE













































